

血液がん

・リンパ腫

| レジメン名 | 抗がん剤 (一般名) | 商品名 | 用量 | 用法 | 1クール |
|-------------------|-------------|---------------------|----------------------------------|--------------|------|
| R-CHOP | リツキシマブ | リツキシマブBS | 375mg/m ² | day1 | 21 |
| | シクロホスファミド | エンドキサン | 750mg/m ² | day2 | |
| | ドキシルビシン | アドリアシン | 50mg/m ² | | |
| | ビンクリスチン | オンコピン | 1.4mg/m ² (MAX:2.0mg) | | |
| | プレドニゾロン(経口) | プレドニン | 100mg/body | | |
| ABVD | ドキシルビシン | アドリアシン | 25mg/m ² | day1,15 | 28 |
| | ブレオマイシン | ブレオ | 9mg/m ² | | |
| | ビンブラスチン | エクザール | 6mg/m ² (MAX:10mg) | | |
| | ダカルバジン | ダカルバジン | 375mg/m ² | | |
| DeVIC | エトポシド | エトポシド | 100mg/m ² | day1-3 | 21 |
| | イフォスファミド | イホマイド | 1500mg/m ² | | |
| | デキサメタゾン | デキサメタゾン | 40mg/body | | |
| | カルボプラチン | カルボプラチン | 300mg/m ² | | |
| R-THP COP | リツキシマブ | リツキシマブBS | 375mg/m ² | day1 | 21 |
| | シクロホスファミド | エンドキサン | 750mg/m ² | day2 | |
| | テラルピシン | ビラルピシン | 50mg/m ² | | |
| | ビンクリスチン | オンコピン | 1.4mg/m ² (MAX:2.0mg) | | |
| | プレドニゾロン(経口) | プレドニン | 100mg/body | | |
| R-ESHAP | リツキシマブ | リツキシマブBS | 375mg/m ² | day1 | 21 |
| | エトポシド | エトポシド | 750mg/m ² | day2-5 | |
| | シスプラチン | シスプラチン | 25mg/m ² | day2-5 | |
| | シタラビン | キロサイド | 2000mg/m ² | day6 | |
| | メチルプレドニゾロン | ソルメドロール | 500mg/body | day2-6 | |
| hyper CVAD | シクロホスファミド | エンドキサン | 300mg/m ² 1日2回 | day1-3 | 21 |
| | ドキシルビシン | アドリアシン | 50mg/m ² | day4 | |
| | ビンクリスチン | オンコピン | 2mg/body | day4,11 | |
| R-B | リツキシマブ | リツキシマブBS | 375mg/m ² | day1 | 29 |
| | ベンダムスチン | トレアキシン | 90mg/m ² | day2,3 | |
| Bendamustine | ベンダムスチン | トレアキシン | 120mg/m ² | day1,2 | 21 |
| G-CHOP(1サイクル目) | オビヌツズマブ | ガザイバ | 1000mg/body | day1,8,15 | 21 |
| | シクロホスファミド | エンドキサン | 750mg/m ² | day1 | |
| | ドキシルビシン | アドリアシン | 50mg/m ² | | |
| | ビンクリスチン | オンコピン | 1.4mg/m ² (MAX:2.0mg) | | |
| | プレドニゾロン(経口) | プレドニン | 100mg/body | | |
| G-CHOP(2-6サイクル目) | オビヌツズマブ | ガザイバ | 1000mg/body | day1 | 21 |
| | シクロホスファミド | エンドキサン | 750mg/m ² | day1 | |
| | ドキシルビシン | アドリアシン | 50mg/m ² | | |
| | ビンクリスチン | オンコピン | 1.4mg/m ² (MAX:2.0mg) | | |
| | プレドニゾロン(経口) | プレドニン | 100mg/body | | |
| G-CHOP(7-8サイクル目) | オビヌツズマブ | ガザイバ | 1000mg/body | day1 | 21 |
| G-B(1サイクル目) | オビヌツズマブ | ガザイバ | 1000mg/body | day1,8,15 | 28 |
| ベンダムスチン | トレアキシン | 90mg/m ² | day1,2 | | |
| G-B(2-6サイクル目) | オビヌツズマブ | ガザイバ | 1000mg/body | day1 | 28 |
| ベンダムスチン | トレアキシン | 90mg/m ² | day1,2 | | |
| R weekly | リツキシマブ | リツキシマブBS | 375mg/m ² | day1,8,15,22 | 28 |
| Cladribine | クラドリピン | ロイスタシン | 0.09mg/kg | day1-7 | 35 |
| IT (MTX/Ara/PSL) | メソトレキセート | メソトレキセート | 15mg/body | day1 | 1 |
| Obintuzumab(維持療法) | オビヌツズマブ | ガザイバ | 1000mg/body | day1 | 56 |

・多発性骨髄腫

| レジメン名 | 抗がん剤 (一般名) | 商品名 | 用量 | 用法 | 1クール |
|---------------------------|------------|---------|----------------------|------------------|------|
| Eld(1-2サイクル) | エロツズマブ | エムプリシティ | 10mg/kg | day1,8,15,22 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| Eld(3サイクル以降) | エロツズマブ | エムプリシティ | 10mg/kg | day1,15 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| KRd(1サイクル目) | カルフィロズミブ | カイプロリス | 20mg/m ² | day1-2 | 28 |
| | カルフィロズミブ | カイプロリス | 27mg/m ² | day8,9,15,16 | |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| KRd(2-12サイクル目) | カルフィロズミブ | カイプロリス | 27mg/m ² | day1,2,8,9,15,16 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| KRd(13サイクル目) | カルフィロズミブ | カイプロリス | 27mg/m ² | day1,2,15,16 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| Kd once weekly(1サイクル目) | カルフィロズミブ | カイプロリス | 20mg/m ² | day1 | 28 |
| | カルフィロズミブ | カイプロリス | 70mg/m ² | day8,15 | |
| Kd once weekly(2サイクル目以降) | カルフィロズミブ | カイプロリス | 70mg/m ² | day1,8,15 | 28 |
| Kd twice weekly(1サイクル目) | カルフィロズミブ | カイプロリス | 20mg/m ² | day1,2 | 28 |
| | カルフィロズミブ | カイプロリス | 56mg/m ² | day8,9,15,16 | |
| Kd twice weekly(2サイクル目以降) | カルフィロズミブ | カイプロリス | 56mg/m ² | day1,2,8,9,15,16 | 28 |
| DBd(1-3サイクル目) | ダラツムマブ | ダラザレックス | 16mg/kg | day1,8,15 | 21 |
| | ボルテゾミブ | ベルケイド | 1.3mg/m ² | day1,4,8,11 | |
| DBd(4-8サイクル目) | ダラツムマブ | ダラザレックス | 16mg/kg | day1 | 21 |
| | ボルテゾミブ | ベルケイド | 1.3mg/m ² | day1,4,8,11 | |
| DBd(9サイクル目以降) | ダラツムマブ | ダラザレックス | 16mg/kg | day1 | 28 |
| DLd(1-2サイクル目) | ダラツムマブ | ダラザレックス | 16mg/kg | day1,8,15,22 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| DLd(3-6サイクル目) | ダラツムマブ | ダラザレックス | 16mg/kg | day1,15 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| DLd(7サイクル目以降) | ダラツムマブ | ダラザレックス | 16mg/kg | day1 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| Bd once weekly | ボルテゾミブ | ベルケイド | 1.3mg/m ² | day1,8,15,22 | 35 |
| Bd twice weekly | ボルテゾミブ | ベルケイド | 1.3mg/m ² | day1,4,8,11 | 21 |
| VCD | ボルテゾミブ | ベルケイド | 1.3mg/m ² | day1,4,8,11 | 21 |
| | シクロホスファミド | エンドキサン | 500mg/m ² | day1,8 | |
| DBd(1-3サイクル目) ダラクユーロ | ダラクユーロ | ダラクユーロ | 1800mg/day | day1,8,15 | 21 |
| | ボルテゾミブ | ベルケイド | 1.3mg/m ² | day1,4,8,11 | |
| DBd(4-8サイクル目) ダラクユーロ | ダラクユーロ | ダラクユーロ | 1800mg/day | day1 | 21 |
| | ボルテゾミブ | ベルケイド | 1.3mg/m ² | day1,4,8,11 | |
| DBd(9サイクル目以降) ダラクユーロ | ダラクユーロ | ダラクユーロ | 1800mg/day | day1 | 28 |
| DLd(1-2サイクル目) ダラクユーロ | ダラクユーロ | ダラクユーロ | 1800mg/day | day1,8,15,22 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| DLd(3-6サイクル目) ダラクユーロ | ダラクユーロ | ダラクユーロ | 1800mg/day | day1,15 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |
| DLd(7サイクル目以降) ダラクユーロ | ダラクユーロ | ダラクユーロ | 1800mg/day | day1 | 28 |
| | レナリドミド | レブラミド | 25mg/body | day1-21 | |

・骨髄異形成症候群

| レジメン名 | 抗がん剤 (一般名) | 商品名 | 用量 | 用法 | 1クール |
|------------------|------------|------|---------------------|--------|------|
| Azacitidine (sc) | アザシチジン | ビダーザ | 75mg/m ² | day1-7 | 28 |
| Azacitidine (iv) | アザシチジン | ビダーザ | 75mg/m ² | day1-7 | 28 |

・白血病

| レジメン名 | 抗がん剤 (一般名) | 商品名 | 用量 | 用法 | 1クール |
|----------|------------|---------|----------------------|----------|------|
| ATRA+IDA | イダルビシン | イダマイシン | 12mg/m ² | day2,4,6 | 14 |
| | トレチノイン | ベサノイド | 50mg/m ² | day1-14 | |
| DNR+AraC | ダウノルビシン | ダウノマイシン | 50mg/m ² | day1-5 | 28 |
| | シタラビン | キロサイド | 100mg/m ² | day1-28 | |
| CAG | シタラビン | キロサイド | 10mg/m ² | day1-14 | 28 |
| | アクリルピシン | アクリルピシン | 14mg/m ² | day1-4 | |